ASSEMBLY INSTRUCTION
Article Number: 20140217/01

1/10




PART LIST

A B

——=

2 pcs
o— —
2 pcs 2 pcs
G H
ﬂ : \
1 pc 2 pcs

2/10




HARDWARE LIST

) Bolt M8 x 90 8 pcCs

Bolt M6 x 35 4 pcs

Vis M6 x 50 20 pes

Vis M6 x 25 32 pcs

Rondelle M§ 8 pcs

Allen Key 2 pcs

3/10




SkyBed |3

Vis M6 x 50

20 pcs

4/10




Bolt M6 x 35 | 4 pcs

5/10




SkyBed I @D | BoltM8x90 | 8pcs
S Rondelle M8 | 8 pcs

2 . T W, . [
N, I L =tiie
@ i
— —
) g =
=t
: =7l

6/10



Remove the square parts from the path frames.
Place the path frames inside the canopy.
Then reassemble them.

710




SkyBed

Vis M6 x 25

32 pcs

8/10




SkyBed

9/10




FINISH

10/10




